— MITRE-MITE VN 4L DWG Nr. 004.3.125

3P - Stroke “125”

2]




~ MITRE-MITE VN 41 DWG Nr. 004.3.125

3P - Stroke “125”

60
A

81 82 83 66 61 63
\ /

\J
80

100 <

\111 112 113 114 115 116 113 117 118/119

\J
120




~ MITRE-MITE VN A4L DWG Nr. 004.3.125

Optional

140
A

/ \
135 28 136 137 138 139 141 142

130 <5

132 133 61

24




Please Note: Parts in bold red text are available for purchase online at: www.itwamp.com

Mitre Mite® VN4L Stroke 125( 5"

Ref.

O O 0 NN AW

AR PR PR PR D WWWWWWWWWWWNNENNNENNNENDNE = = = =EEE - o OO O OO
N A WN—~)O WOV IO WA WNROSOOO®INUNDBWN=OWVWOO N0 N & WN=Or@R = o0 Q06 o

Item
244660010
336100030
714300041
710100151
243170010
383600061
376400010
334000181
244120130
244120120
242230020
242230010
242230140
242230040
242230060
242230070
242230080
710100042
243170020
336100070
397150010
734230004
735630002
373400040
710200041
710100074
732290002
292350010
366710170
366710160
336300030
337500030
243160030
211250210
710100076
718100003
392750010
242170110
242170080
366210030
753320001
710100075
732140001
366710250
381300210
352400020
298390070
331000020
225220060
333500030
352200040
710100088
371200010
384400010

|
<

B e QN e e = DN 00 = e ek bk U0 0 (0 e e el e e e e e e e ek e e ek N e ek e

[
=

(S NS T < T O TN NG T NG TN NG T NS T NG S Sy S N Y

Dwg Nr. 004.3.125

Description

Ratchet Handle For Top Slide 12mm x 1.25
Washer OD=30 ID=12

Set Screw 12 x 60 1.25 Pitch

Screw SCS 10 x 25

Ratchet Handle For Hold Down

5" Hold Down Rod Clamp 14mm

Support

Hold Down Rod D=20 L=160

Base For Magnetic Hold Down Rod

Magnetic Rod Complete

Square Pressure Plate With Felt For Magnetic Base
Round Pressure Plate With felt For Magnetic base
Square Pressure Plate With Rubber For Magnetic Base
Round Pressure Plate With Rubber For Magnetic base
Square Pressure Plate With Rubber Bolt On Part
Double Square Rubber Pressure Plate

Triple Square Rubber Pressure Plate

Screw SCS5x 10

Ratchet Handle For Stop M8 x 35

Washer OD =16 ID=8 H=4

Clamp Right “Z”

Pressure Gauge OD=50, 0-12 Bar

Pressure Regulator 1/8" 0-8 Bar

Extension Lever

Screw FCS 5X10

Screw SCS 6 X 14

Foot Pedal,Touch Lever, Pushbutton Control Valve
Touch Lever VN4L With Valve

Inch rule “Y” axis

Inch rule “Z” axis

Tilt Fence Knob, 3 Knob Style

Spacer OD=24 ID=12 H=7

Dial Adjust Fence

Main frame

Screw SCS 6x 18

Washer 6mm

Support

Spring Front Clamp,4L,E3L,MC

Regular Tip Front Clamp VN4L

Special Screw 6 x 8mm

Front Clamp Knob

Screw SCS 6x 16

Pneumatic Loading Valve (PLV)

Inch rule “X” axis

Stop Block “Y”

Vertical Cylinder Head

Gasket Kit Vertical Cylinder

Piston For Vertical Cylinder

Complete Vertical Cylinder

Vertical Cylinder Sleeve ID=55

Vertical Cylinder Bottom OD=55
Screw SCS 6 x 110mm

Slide

Support

25



Please Note: Parts in bold red text are available for purchase online at: www.itwamp.com

Mitre Mite® VN4L Stroke 125( 5"

Ref.
46
47
48
49
50
51
52
53
54
55
56
57
57
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
90
90
92
93
94
96
97

Item
710600002
710200081
352200030
352200020
225120010
331000030
298390050
333500020
710100087
384200020
710100084
366910010
336600020
336500040
765000005
383900110
248000110
718100004
718300004
715650004
336100190
710200082
336600020
334000190
352200130
720250009
223130050
710100072
336600050
381300100
381600060
710100115
718100002
710100047
383900100
336600050
248000040
366910020
337500050
710100049
383900080
714300017
710200084
383900030
334000270
381600100
372900030
383900070
714300016
710100079
247000020
221330020
710100042
244500010

Oty

DD = — 00 DN DN DN OO = N e e e e e = e N R = = = = N = = = N = = N = O\ e e e = = NN R e e e = = N

Dwg Nr. 004.3.125

Description

Set Screw 6 x 10

Screw FCS 8x 16

Front Clamp Cylinder Head OD=45
Front Clamp Cylinder Head OD=45
Complete Front Clamp Cylinder
Piston

Gasket Kit Front Clamp Cylinder
Front Clamp Cylinder Sleeve
Screw SCS 6 x 75

Bracket For Front Clamp

Screw SCS 6 x 55

Stud Bolt M8 x 140

Bushing M8

Bushing M8

Spring (Limit Switch)

X Stop Block

Complete Stop Assembly “X” Position
Special Washer ID= 8.5mm

Lock Washer ID=8.5mm

Nut M8

Rubber Washer

Screw FCS 8 x 14

Bushing M8

Rod OD=12 L=90

Movement Cylinder Head OD =55
Rubber Spacer 13 X 20 X 3.5
Cylinder Complete 3rd Position
Screw SCS 6x 10

Bushing M8

Support

Block Slide

Screw SCS 8 x 25

Washer

Screw SCS 5 x 20

Stop Block “Z”

Bushing

Complete Stop Assembly “Z” Position
Stud Bolt M8 x 180

Spacer OD=29 ID=8.5 H=10
Screw SCS 5x 14

Support

Set Screw 6 x 10

Screw FSC 8§ x 25

Support

Guide Rod OD=12 L=170
Leveller Spacer

Support

Support

Set Screw 6mm x 8mm

Screw SCS 6 x 25

Complete Bushing

Complete Nail Feed Cylinder
Screw SCS 5x 10

Set Screw + Pin (Clawpusher)

26



Please Note: Parts in bold red text are available for purchase online at: www.itwamp.com

Mitre Mite® VVNAL Stroke 125( 5")

Ref.
98
99
100
101

102
102
102
102
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
134
135
136
137
138
139
140
141
142

Item
395450021
398350031
224240060
710100093
394950060
394950020
394950030
394950040
394950050
710100070
384200050
352200110
383600020
381300090
298390041
298420040
352200050
753770001
753820001
298390030
352400060
331500140
331000200
333500190
352400070
710100118
223130060
365110010
730800001
710100157
223130071
243170010
753170005
383900190
376400060
383900200
242230271
714300042
391650511
710100112
753320005
291650010
753320005
241300010
753320002
336100020
398950020
248950010
732540003
241300020

Oty

—_— e e = NN = DN e = BN = N R N = NN RN e NN e e e e e e e e e e e e e = DN = e ) e e e e e O\ = e e

Dwg Nr. 004.3.125

Description

Claw Pusher Post 2000

Steel Nail Magazine 2000+
Complete Driver Assembly

Screw

Nail Head HS

Nail Head H7

Nail Head H10

Nail Head H12

Nail head H15

Screw SCS6x 8

L-Support Block

Head Driver Cylinder

Block For Magazine

Support

Driver Cylinder Gasket Kit
Piston & Driver Blade

Driver Cylinder

Head

Clips M8 x 25

Gasket Kit Movement Cylinder OD=32 ID=22
Head Movement Cylinder OD=40
Rod

Movement Cylinder Piston OD=32
Movement Cylinder Sleeve OD=32
Movement Cylinder Base OD=40
Screw SCS 8 x 40

Complete Movement Cylinder 5"
Hose OD=4

Pressure Fitting 90 Degree (Double Hydraulic)
Screw SCS 10 x30

Hydraulic Cylinder Set

Ratchet Handle For Hold Down
Ratchet Handle For Double Hydraulic 6 X S0MM
Plate, Top Double Hydraulic
Support

Slide

Complete Double Hydraulic Hold Down
Set Screw 12 X 16 P=1.25

Left Extension Arm

Screw SCS 8 x 14

Right Extension Arm

Extension Arm Set

Knob D=20 M6X25

Support

Knob Fence Stop Clamp

Washer For Fence Stop Clamp
Shield, Protective

Safety Guard Complete

Valve For Safety guard

Support

27



\
)
1
i
)
'
1
i
‘




Please Note: Parts in bold red text are available for purchase online at: www.itwamp.com

Mitre Mite® VN4L Stroke 125( 5"

Ref.
1A
1B
1C
1D
1E
2A

N
=~

N=R=T- RN R WD | R O]

Item
732440003
732440003
732440003
732440003
732440003
735630002
735630002
732390001
735130006
732290002
735630002
734230003
732140001
735940001
756700003

F—ﬁi—ﬁh—ﬁi—ﬁi—ﬁi—ﬁi—ﬁi—ti—ﬁh—ﬁi—ﬁi—ﬁi—ﬁi—ﬁg

[
=

Pneumatic Parts Dwg Nr.004.3.125

Description

Control Valve

Control Valve

Control Valve

Control Valve

Control Valve

Pressure Regulator 1/8" 0-8 Bar
Pressure Regulator 1/8" 0-8 Bar
Exhaust Valve 1/8"

Soft Clamp regulator

Foot Pedal,Touch Lever, Pushbutton Control Valve
Pressure Regulator 1/8" 0-8 Bar
Main Pressure Gauge
Pneumatic Loading Valve (PLV)
Silencer Adjustable 1/8"

1/8" Silencer

29



